
����������
�������

Citation: Sabbahi, S.; Ben Ayed, L.;

Trad, M.; Berndtsson, R.; Karanis, P.

Parasitological Assessment of

Sewage Sludge Samples for Potential

Agricultural Reuse in Tunisia. Int. J.

Environ. Res. Public Health 2022, 19,

1657. https://doi.org/10.3390/

ijerph19031657

Academic Editor: Andrew

S. Hursthouse

Received: 13 January 2022

Accepted: 28 January 2022

Published: 31 January 2022

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-

iations.

Copyright: © 2022 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons
[...]
and Schwartzbrod [10], the establishment of a maximum concentration of viable eggs
of helminths in sewage sludge is a worldwide criterion for agricultural reuse of sewage
sludge. The recommended maximum contents of intestinal parasites in sewage sludge for
agricultural reuse set by several countries are summarized in Table 1 [11–28].

In 2006, the World Health Organization suggested a viable helminth ova content limit
of ≤1/g total solids (TS) in sludge [11]. In addition, the United States Environmental
Protection Agency (US EPA) compliant with CFR part 503, defined treated solids as class A
biosolids (use without site restrictions) when there is less than 1 viable helminth egg/4 g
of TS (dry weight basis) and less than 103 MPN (Most Probable Number)/g TS fecal co-
liforms [25]. The WHO guidelines and US EPA limits for helminth eggs, however, are
based on limited epidemiological evidence, and on the performance of different sludge
treatment methods [20]. They reported that it is necessary to correctly measure the helminth
egg content in wastewater and sludge (treated or untreated) to enforce these limits. For
other countries, no limit values concerning pathogenic helminth eggs in sludge reused in
agriculture are set such as Greece, Portugal, Slovakia, Czech Republic, Denmark, Finland,
Argentina, Italy, and Turkey [13,14,29–31]. To the authors’ knowledge, most Arabic coun-
tries such as Oman, Egypt, Iran, Lebanon, North Africa including Tunisia, Morocco, and
Algeria have not determined limiting concentrations of helminth eggs in sewage sludge
reused in agriculture [32–36]. The Tunisian standard NT 106.20 adopted in 2002 [32] has
been applied for agricultural spreading of sludge. It specifies the requirements for use of
WWTPs’ sludge as a fertilizer material in soil. The Tunisian standard NT 106.20 is extremely
strict regarding heavy metals and fecal coliform content (<2 × 106 MPN/g TS). However, it
fails to consider the contents of pathogenic helminth eggs, which are of great concern due
to their harmful effects on public health. Helminth eggs and pathogenic protozoa can be



Int. J. Environ. Res. Public Health 2022, 19, 1657 3 of 18

considered as the most difficult microbiological pathogens to inactivate in wastewater and
sludge treatment [37]. Moreover, previous investigations of Tunisian treated wastewater
showed the predominance of protozoan in sludge [38–42]. Indeed, Alouini [43] detected
a dominance of protozoan (8.1·103 cysts/100 g) over helminths (2.0·102 ova/100 g) in
sludge samples generated during primary and secondary wastewater treatment at the
Charguia plant located in the greater district of Tunis, discovering Giardia spp. (4.3 to
5.1·103 cysts/100 g) as the most prevalent parasite. According to Ben Ayed et al. [44],
Giardia spp. was detected in dried and dehydrated sludge with a 25% presence (3/12).
Local epidemiological data on diarrheic people [45] and stool samples of food handlers
working in the Tunis greater area [46] have corroborated the predominance of protozoa
prevalence over helminths. Thus, further investigation remains necessary.

Table 1. Standards for maximum concentration of intestinal parasites for sewage sludge use
in agriculture.

Country Intestinal Parasites Reference

WHO <1 viable helminth egg/g DM [11]
France <3 viable helminth egg/10 g DM [12]

Poland 0 live egg of intestinal parasites (Ascaris spp., Trichuris spp.,
Toxocara spp.)/kg DM [13–16]

Lithuania Helminth egg and larvae, 0 units/kg [13,14]
Luxembourg No eggs of worm likely be contagious [13,14]

Bulgaria Viable helminth egg and larvae, 1 unit/kg DM [13,14,17]
Austria (Carinthia) No helminth egg (Applied to all classes) [14]

Austria (Lower Austria) No helminth egg [14]
Austria (Steiermark) No helminth egg [14]

Norway 0 helminth egg/g TS (Dry weight basis) [18]

Brazil 0.25 viable helminth egg/g DM (Class A)
10 viable helminth eggs/g DM (Class B) [19]

Chile 0.25 helminth egg/g DM (Class A) [20]

Mexico <1 viable helminth egg/g DM (Class A)
<10 helminth eggs/g DM (Class B) [21]

New Zealand <1 Helminth egg/4 g TS (Class A) [22,23]

South Africa
1 viable helminth egg/g DM (Class A)
4 viable helminth eggs/g DM (Class B)

>4 viable helminth eggs/g DM (Class C)
[24]

United States <1 viable helminth egg/4 g TS (dry weight basis) [25]

Colombia <1 viable helminth egg/4 g DM (Class A)
<10 viable helminth eggs/4 g DM (Class B) [14,26]

Russia

<1 Viable eggs of geohelminths (roundworms, whipworms,
hookworms)/1 dm3 DM

<1 Viable eggs of biohelminths (oncospheres of teniid, eggs of
fascioli)/1 dm3 DM

<1 viable cysts of intestinal pathogenic protozoa (cysts of Giardia,
Balantidium, Cryptosporidium oocysts/1 dm3 DM

[27]

Jordan <1 worm live ova/4 g DM (Sludge treated to the second level) [28]

According to Jiménez and Wang [47], not all reliable and affordable treatment processes
in developing countries are efficiently adequate to inactivate eggs contained in sludge.
Solar drying beds for sludge has become an economically feasible technique of sludge
stabilization in the region, where warm and dry weather conditions are predominant [48].

In view of the above, the objective of the present study was to assess the feasibility of
sludge reuse in agriculture based on its parasitological quality by analysis of samples at the
laboratory scale. Due to a lack of limits in the Tunisian standard NT 106.20 regarding the
agricultural reuse of sludge in Tunisia (no limit values are set for pathogenic microorgan-
isms), results of the study can impact local decisions about sludge management according
to the detected pathogenic microorganisms for a first assessment of potential health risks.
The study was based on experimental and morphological assessment of the helminthic and



Int. J. Environ. Res. Public Health 2022, 19, 1657 4 of 18

protozoan pathogens on sludge samples dried by solar exposure in beds from ten WWTPs
located in Tunisia and selected for first agricultural spreading trials of the dried sludge on
demonstration pilot scale plots.

2. Materials and Methods
2.1. Study Area

The investigated WWTPs represent a major part of northern and central parts of
Tunisia (Figure 1) using QGIS tool for mapping [49] with arid and semiarid climates. One
WWTP is located in the greater district of Tunis (WWTP1), four of the plants are located
in the northwest (WWTP 2-WWTP 5), one in the center (WWTP 6), two in the southeast
(WWTP 7 and 10), and two in the eastern part of the country (WWTP 8 and 9). Geographic
coordinates are shown for each of the WWTPs in Table 2.

Figure 1. Location of investigated WWTPs with pilot practice for agricultural reuse of sludge [49].

2.2. Sludge Treatment and WWTP Characteristics

Table 2 shows the main operational process characteristics of each WWTP, namely
capacity, flow rate, applied secondary wastewater treatment type, sludge volume, and
main sludge treatment process. The ten WWTPs bear capacities for equivalent inhabitants
ranging from 10,000 (WWTP 10) to 526,800 (WWTP 9) and treat sewage flow rates varying
from 780 to 49,500 m3/day with an organic capacity ranging from 400 (WWTP 10) to
21,600 kg (WWTP 9) BOD5 per day. The WWTPs are characterized by two kinds of sec-
ondary biological treatment: activated sludge (WWTP 5) and oxidation dishes (WWTP 1–4
and 6–10). The 10 WWTPs efficiency is indicated by 80–97%, 71–94%, and 72–97% treatment
efficiency for biological oxygen demand (BOD5), chemical oxygen demand (COD), and
total suspended solids (TSS), respectively. The WWTPs were selected due to existing pilot
scale agricultural reuse of the sludge according to Figure 1.

The sewage sludge treatment at the WWTPs includes thickening and dewatering in
beds. Furthermore, among the ten WWTPs, six use aerobic sludge digestion simultaneously
carried out in aeration tanks (WWTP 1–3, 5, 9, and 10) and the other four (WWTP 4, 6, 7,
and 8) use stabilization through drying beds with solar exposure. However, periodically
the aerobic digesters are not fully functional due to operational and technical problems.
Stabilization of excess sludge is generally not sufficiently ensured due to deliberate limi-



Int. J. Environ. Res. Public Health 2022, 19, 1657 5 of 18

tation of aeration for energy saving purposes. Therefore, digestion of the sludge begins
in the digesters and continues in the drying beds, and in the site storages of the WWTPs
until reuse. To overcome this technical and economic limitation, aeration should either
increase in the activation basins, or proceed to the digestion of the excess sludge (WWTPs 2
and 3). The drying beds are filled to capacity with layers varying in height approximately
from 50 to 70 cm. The plants’ annual capacity of generated dried sludge ranges from 180 to
5813 m3/day for which dry matter content after drying is between 50 and 90% (Table 2).
In Tunisia, lime treatment is not used after the dewatering process in WWTPs. Liming
is carried out only during storage of the sludge at the plant sites, after extraction from
drying beds or after mechanical dehydration especially in summer, and occasionally due to
unpleasant odor problems or proliferation of mosquitoes.

Table 2. Main characteristics of sewage sludge from WWTPs used in this study [5].

Design and Performance Characteristics of Dried Sludge

Plant District Capacity
EI

Flow
Rate

(m3/Day)

kg
BOD5/Day

Secondary
Wastewater
Treatment

Treatment Efficiency
(%)

Treatment
Type

Volume
(m3)

Dry
Matter

(%)
Coordinates

BOD5 COD TSS

WWTP1 DT 51,000 2800 1704 OD 96 93 91 T+DB 431 77 36◦51′47.62′′ N;
9◦57′10.60′′ E

WWTP2 NW 17,968 1280 719 OD 91 86 82 AD+T+DB 292 75 36◦27′50.46′′ N;
9◦16′8.57′′ E

WWTP3 NW 18,874 1180 720 OD 93 90 91 AD+T+DB 180 64 36◦34′0.18′′ N;
9◦26′35.41′′ E

WWTP4 NW 51,000 4530 2450 OD 80 76 68 T+DB 750 80–90 36◦7′11.09′′ N;
9◦23′0.75′′ E

WWTP5 NW 95,000 8500 4000 LLAS 91 90 91 T+DB 986 74–90 36◦8′19.63′′ N;
8◦41′6.07′′ E

WWTP6 C 236,000 20,000 9000 OD 94 93 94 T+DB 5768 49–65 35◦43′46.59′′ N;
10◦6′53.86′′ E

WWTP7 SE 19,500 1395 700 OD 97 94 97 T+DB - 90 36◦40′29.71′′ N;
10◦32′58.68′′ E

WWTP8 E 17,000 1500 600 OD 95 92 95 T+DB 98 50–80 35◦43′13.54′′ N;
10◦40′26.87′′ E

WWTP9 SE 526,800 49,500 21,600 OD 79 71 72 T+DB 2790 84 34◦50′2.13′′ N;
10◦51′15.70′′ E

WWTP10 E 10,000 780 400 OD 87 81 86 DB 362 86 34◦31′3.80′′ N;
10◦29′34.66′′ E

WWTP: Wastewater treatment plant; DT: District of Tunis; NW: Northwest; C: Center; SE: South East; E: East; EI:
Equivalent Inhabitant; BOD5: Biochemical Oxygen Demand over 5 days; COD: Chemical Oxygen Demand; TSS:
Total Suspended Solids; OD: Oxidation Ditches; AD: Aerobic Digestion; T: Thickening; DB: Drying Beds; LLAS:
Low Load Activated Sludge; -: Data not available.

2.3. Environmental Weather Conditions

According to Köppen’s climate classification, all study sites are classified as Csa
characterized by a Mediterranean hot dry summer climate. In general, winters are mild
with moderate rainfall and summers are hot and dry. Temperatures can exceed 40 ◦C in July
and August. Temperature and rainfall data were retrieved from the ERA5 sites [50], and
sunshine duration was retrieved from the ARA-interim site [51] (Figure 2a,b). The annual
rainfall ranged between 134.3 and 492.3 mm during the three study years (2013–2015) for
the southern and northern WWTP locations, respectively. The mean temperature ranged
between 17.1 and 20.9 ◦C (Figure 2a). The country benefits from an average rate of sunshine
of more than 3000 h/year. For the three-year study period, the mean insolation was
11.6 ± 0.2 h per day in the WWTP areas. Furthermore, there is a monthly variation in the
sunshine duration with maximum in June and July (Figure 2b). On the contrary, minimum
sunshine is recorded from November to February with more than 8.1 h per day.



Int. J. Environ. Res. Public Health 2022, 19, 1657 6 of 18Int. J. Environ. Res. Public Health 2022, 19, x  7 of 21 
 

 

 

 
Figure 2. (a) Mean temperature, annual rainfall, and (b) sunshine duration distribution at the ten 
WWTPs during the study period (2013–2015). 

2.4. Sampling and Analyses 
In total, 116 samples from the ten WWTPs were collected during the investigated 

three-year period corresponding approximately to an average of four samples per year 
and WWTP. The collected samples from the drying beds consisted of numerous 
subsamples obtained from various points in the bed that were combined into a total 
representative sample according to 40 CFR Part 503.8 standards [25,52]. Sampling was 

Figure 2. (a) Mean temperature, annual rainfall, and (b) sunshine duration distribution at the ten
WWTPs during the study period (2013–2015).

Sewage sludge was exposed to sun in solar drying beds and sludge sampling was con-
ducted throughout days without rainfall. Solar irradiation levels varied from a maximum
of 894 W m–2 (full sunshine, summer) to a minimum of 500 W m–2 (winter to spring).



Int. J. Environ. Res. Public Health 2022, 19, 1657 7 of 18

2.4. Sampling and Analyses

In total, 116 samples from the ten WWTPs were collected during the investigated
three-year period corresponding approximately to an average of four samples per year and
WWTP. The collected samples from the drying beds consisted of numerous subsamples
obtained from various points in the bed that were combined into a total representative
sample according to 40 CFR Part 503.8 standards [25,52]. Sampling was performed at
each WWTP in accordance with US EPA [53] recommendations from January to December
2013–2015.

For each of the ten WWTPs, representative manual composite sub-samples were
obtained over the length of the drying beds and, from a cross section of the bed after solar
drying ranging from 15 to 21 days in summer and 21 to more than 30 days in winter, to
encompass small-scale variation. A minimum of five samples per drying bed was stored in
sterile plastic bags, kept chilled during transport, and analyzed within a 24–48-h period.
Composite dried sludge sub-samples of 100 g were subject to parasitic analysis in triplicate,
collected at various points of the plastic bag containing an initial composite sample of about
5 kg.

2.5. Identification and Counting of Helminth Ova and Protozoan Cysts

At present, there is no standard method for the determination of helminth eggs in
sewage sludge [54]. Except for Ascaris ova, a standard test method was used for detect-
ing, enumerating, and determining its viability in sludge by a flotation procedure using
magnesium sulfate (specific gravity 1.20) [25]. We used the standardized flotation method
with saturated sucrose solution of specific gravity 1.29 applied to identify both protozoan
(oo) cysts and helminth ova [55]. It is important to mention that the flotation method is
suitable for the recovery of intestinal parasites with low concentrations in dried sludge
samples. However, this technique may have a limit of quantification, i.e., it can deform the
helminth eggs and protozoan cysts due to the specific gravity of 1.29. Thus, to overcome
this limitation, longer periods of contact time between the flotation solution and the eggs
should be avoided. The dried sludge was sieved through a polyester mesh (300 µm) to
remove large particles. First, a long mixing and homogenization step was performed by
adding 100 g of dried sludge to 300 mL of sodium dodecyl sulfate detergent (SDS) (10%)
to remove large floating debris, release the eggs from solids, and to completely solve the
dried particles. The mixture was stirred from 5 to 10 min using six centrifuge tubes with a
capacity of 50 mL each containing the suspension and then removed and concentrated by
centrifugation at 1200 rpm for 3 min. The supernatant was discarded and sediments were
washed three times by tap water to remove SDS detergent. Then, diluted Sheather’s sucrose
solution, obtained by a 3/5 dilution factor of the concentrated Sheather’s sucrose solution,
was added in an equal volume to sediment, mixed by vortexing until homogenization, and
centrifuged again at 4200 rpm during 15 min. The supernatant was removed and replaced
with concentrated Sheather’s sucrose solution (prepared by boiling 500 g of sucrose in